6721843987
(2021/12) asc

Spare parts list

GC8300iW 25,35 C,P

6721904515.aa.RO

BOSCH



2021/12 2 6721843987




[de] Wichtige Hinweise zur Installation/Montage

Die Installation/Montage muss durch eine fur die Arbeiten
zugelassene Fachkraft unter Beachtung der geltenden Vorschriften
erfolgen.

[en] Important notes on installation/assembly

The installation/assembly must be carried out by a qualified contractor,
following these instructions and in compliance with the applicable
regulations.

[fr] Instructions importantes pour l'installation/le montage
Linstallation/le montage doit étre effectué(e) par un spécialiste qualifié
pour les opérations concernées et dans le respect de la présente
notice et des prescriptions applicables.

[bg] BaxkHu yka3aHusi BbB Bpb3ka C MHCTanaumsita/MoHTaxa

WHcTanauysita/MoHTaxbT TpsibBa Aa ce M3BbpLUBa OT NMULEH3VPaH
3a paboTuTe CreLmanmicT B CbOTBETCTBUE C HACTOSLLIOTO
PBKOBOACTBO ¥ C MPUMOXMMUTE pasnopeadu.

[cs] Dulezité pokyny k instalaci/montazi

Instalaci/montéz musi pii dodrZeni pokynt uvedenych v tomto navodu
a platnych predpisti provést odborny pracovnik s pfislusnym
opravnénim pro tyto prace.

[da] Vigtige anvisninger til installationen/monteringen

lInstallationen/monteringen skal foretages af en godkendt installater
under overholdelse af denne vejledning og de geeldende forskrifter.

[el] ZnpavTikég uTTOBEIEIG YIa TNV eyKaTAoTOG/OUVAPHOAGYNON
H eykatdoTaon/Totmo0ETnon TTPETTEN VO avaTiOETaI OE EKTTAIBEUHEVO
IO TIG CUYKEKPIUEVEG EPYOCIEG TEXVIKO TIPOCWTTIKO HE TAPNON QUTWV
TWV 0BNYIWV KABWG Kl TWV OXETIKWY TTPOBI0YPAPUIV.

[es] Indicaciones importantes para instalaciéon/montaje

La instalacion/el montaje debe realizarla personal especializado que
esté autorizado para realizar estos trabajos y que tenga en cuenta
estas instrucciones y la normativa vigente.

[et] Olulised juhised paigaldamiseks/montaaziks
Paigaldamist/montaazi tohib labi viia vaid selleks volitusi omav
spetsialist, arvestades kehtivaid ndudeid.

[nI-BE] Belangrijke aanwijzingen betreffende de installatie/montage

De installatie/montage moet worden uitgevoerd door een voor de
werkzaamheden geautoriseerde installateur rekening houdend met
deze handleiding en de geldende voorschriften.

[fi] Tarkeité asennus- ja kokoonpano-ohjeita

Naihin tdihin hyvaksytyn ammattiasentajan pitda suorittaa asennus- ja
kokoonpanotyét voimassa olevien maaraysten mukaisesti.

[hu] Fontos tudnivalok az installalashoz/szereléshez

Atelepitést/szerelést egy, a munkalatokra felhatalmazott szakembernek
kell végeznie, jelen utasitas és az érvényes eléirasok figyelembevétele
mellett.

[it] Avvertenze importanti per l'installazione/il montaggio

L'installazione/il montaggio deve aver luogo ad opera di una ditta
specializzata ed autorizzata in osservanza di queste istruzioni e delle
direttive vigenti.

[ka] 8608369emm3360 800100198300 0BLGME0NLEIZ0L/BmMBGE 5030l
0BLEMENY/8MBESI0 YBCos 3obbmMEngmeogls LeB1Bsmgdnlion3znl sd3gdmmo
3350053030900 39MLmMBsgmls Bngf, BmgBacen gsbafalinls cos3non.

[It] Svarbios instaliavimo ir (arba) montavimo nuorodos

Instaliavimo / montavimo darbus, laikydamiesi Sios instrukcijos
reikalavimy ir galiojan¢iy taisykliy, privalo atlikti Siems darbams jgalioti
specialistai.

[Iv] Svarigi noradijumi par iekartas uzstadiSanu / montazu
Uzstadisanu/montazu javeic atbilstoSajiem darbiem sertificEétam
specialistam, ievérojot 8o instrukciju un spéka esoSos noteikumus.
[nl] Belangrijke aanwijzingen betreffende de installatie/montage

De installatie/montage moet door een erkend installateur volgens de
geldende voorschriften worden uitgevoerd.

[no] Viktig informasjon om installasjon/montering

Installasjonen/monteringen skal gjennomfgres av autoriserte
installatarer, og installasjonsanvisningen samt gjeldende forskrifter
skal folges.

[pl] Wazne wskazowki dotyczace instalacji/montazu
Instalacje/montaz powinien wykona¢ specjalista uprawniony do tego
typu prac z uwzglednieniem informacji podanych w niniejszej instrukcii
oraz aktualnie obowigzujgcych przepisow.

[pt] Indicagdes importantes relativas a instalagao/montagem

Alinstalagdo/montagem deve ser efectuada por um técnico autorizado
para os trabalhos, respeitando este manual e as prescri¢oes validas.

[ro] Indicatii importante privind instalarea/montajul
Instalarea/montajul trebuie realizate de catre un specialist autorizat
pentru lucrarile respective, respectandu-se prezentele instructiuni si
prescriptiile valabile.

[ru] BaxHble yka3zaHus NO NOAKINIOYEHNIO/MOHTaXy

IMoakntoveHne/MOHTaX AOIPKHbI BbIMOMHATD TOMBKO CreLmManmcTb,
MMetoLLME JOMYCK K BBIMOSHEHWIO Takvx paboT, npu cobrnogeHnn
TpeboBaHW 3TON UHCTPYKLMN 1 AEVCTBYHOLLIMX HOPM W NpaBur.

[sk] Dolezité pokyny tykajtice sa inStalacie/montaze
InStalaciu/montaz musi vykonat odbormny personal, ktory ma
opravnenie pre vykon tychto prac, pricom musi dodrziavat' pokyny
uvedené v tomto navode a platné predpisy.

[sl] Pomembni napotki za namestitev/montazo
Instalacijo/montaZo lahko izvede samo pooblascen strokovnjak ob
upostevanju teh navodil in veljavnih predpisov.

[sr] Vazna uputstva za ugradnju i montazu

Owu instalaciju/montazu moraju da obave stru¢na lica koja su
ovlaSc¢ena za obavljanje takvih radova u skladu sa ovim uputstvom i
vazecim propisima.

[sv] Viktiga anvisningar for installation/montering

Installationen/monteringen maste utféras av en behorig och tekniskt
utbildad person enligt denna anvisning samt gallande foreskrifter.

[tr] Kurulum/Montaj ile ilgili 6nemli uyarilar

Kurulum/montaj, bu galismalari yapmasina musaade edilen uzman
kisiler tarafindan isbu kilavuz ve gecerli yonetmelikler dikkate alinarak
yapiimalidir.

[uk] BaxnuBi BKa3iBKM LLIOA0 YCTAHOBKU/MOHTaXy

BcTaHoBneHHS/MOHTaX NOBUHHI BYKOHYBaTK chaxiBLi, LLO A0MNyLLEHi
[0 BVYKOHaHHS! Takux pobiT, i3 4OTPUMaHHSAM LET IHCTPYKLIT Ta Ajtoumnx
npunucis.

[zh] ZESEMETEIRS
SR TIE A TS A R,
ER A REF AR BRI TERAGEREK
aanillfus il dala cldiadie [ar]
Al il sl sled e ga canlly Al ¢ jemn anadic U8 Ge genillaS Gl o of ng
3 gl 0 i aga i S [fa]
JalS a5 it 5 el S (il 4 e 4S (51 48 yn (53 8 o 55 3y 35 oo
2 plas) ada g je Sl e 4

202112

6721843987




Spare parts list

8738894726.ac.RO

N\ 374/ /d‘. ‘\ /M\ &7 z
-

GC8300iW 25,35 C,P

Sheet metal

6721843987

202112



Pos | Description Ordering no. Remarks
[¢)
o|al|S
{83
HHE
e
35|3
1 | Panel front Bosch white 8737 709 135 HEE
2 |Side Panel coated white left 8737 709 191 HEE
3 | Side Panel right white 8737 709 192 HEE
4 |Bezel sheet metal front Ring Cover 8737 709 138 HEE
6 | Cover bottom protection RowW 8737 709 355 HEE
7 |Cover top 8737 709 141 HEE
8 |Expansion vessel 10L 8737 709 142 HEE
9 |Bracket expansion vessel 8737 709 143 HEE
10 |Screw 4,8x13 DIN7981 (10x) 29106124320 N
11 |Grommet 8716 763 266 0 HEE
12 |Nut 4,8mm (10x) 87106090150 N
13 |Flue outlet 8710735296 0 N
14 | Gasket @80mm 8711004 2320 N
15 |Flue pipe 8718666 1830 N
16 |Seal @ 87,5mm 87229333300 N
17 |Adapter DN80/125 87167632740 N
18 |Case cover airbox BOSCH 8737 709 144 HEE
19 |M5x12 Ig pozi pan head Screw 87134010880 HEE
20 |Fixing Cradle Bracket Clip 8737 709 145 HEE
21 |Fixing Cradle Bracket Clip 8737 709 146 HEE
22 | Grommet (Cable guide) 8737 710 236 HEE
23 | Control_box Cradle assembly 8737 709 147 HEE
24 |Screw M5X12 (10x) 29123011540 N
25 | Cover (Installer access) 8737 709 196 HEE
26 |Cover (Ip PluX) 8737709 148 L AR BN |
27 |Lock (PluX) 8737709 149 L AR BN |
28 |Cable strain relief 87122010070 HEE
29 | Grommet feed 2-pole 8737704 4950 HEE
30 |Gasket Gas valve 41x3 (10x) 8718668 4490 N
31 |Seal 8737 709 150 L AR BN |
32 |Back Plate 8716 119 906 L AR BN |
Mounting Set 8716 119912 HEE

GC8300iW 25,35 C,P Sheet metal

202112

6721843987




Spare parts list

. —" — —y o

W /

8738894727.aa.RO

GC8300iw 25,35 C,P

Burner/Heat exchanger

6721843987

202112



Pos | Description Ordering no. Remarks
[¢)
o|al|S
0w |Wv
N| O |™
212|2
o|o|o
o|o|o
™| M| ™
Q| O | ©
OO0
[CRKCAEC]
1 |Heat exchanger WB5-II plus 8737712171 HEE
2 |Set of electrodes 8718 664 3010 HEE
3 |Seal 8718 664 402 0 H EN
4 |Flue gas collector 8737 708 872 HEE
5 | Temperature limiter 8737712163 HEE
6 |Return Connection Assy 8737 707 582 HEE
7 |Temperature sensor NTC 8714 500 087 0 HEE
8 |Service cover 8718666 1720 HEE
9 |Seal 8710103 1530 H EN
10 |Seal 87101031550 H EN
11 |Seal @ 87,5mm 87229333300 H EN
12 | Seal set 8710103 206 0 H EN
13 | Seal burner WB 5-1I plus CMS <=42kW 8718 668 064 0 H EN
14 |Hammer-head screw M8x42 8718 665 589 0 HEE
15 | Seal (Gas-air duct) 87377014510 HEE
16 |Bracket 8718 665043 0 H EN
18 |Cover top 8 737 707 981 HEE
19 |Burner WB5-II plus 8737 706 604 0 H EN
21 |Nut 8713301196 0 H EN

GC8300iw 25,35 C,P Burner/Heat exchanger

202112

6721843987




Spare parts list

8738894728.ac.RO

GC8300iw 25,35 C,P

Gas valve

6721843987

202112



Pos | Description Ordering no. Remarks
[¢)
o|al|S
0w |Wv
N| O |™
212|2
o|o|o
o|o|o
™| M| ™
Q| O | ©
OO0
[CRKCAEC]
1 | Gas-air duct WB5-I1+ 8737708 883 L AR BN |
2 |Seal (Gas-air duct) 87377014510 HEE
3 | Sound absorber 8718 666 152 0 HEE
4 |Valve 8718662796 0 L AR BN |
5 |Seal 8737709 314 L AR BN |
7 | O-ring 63x3 (10x) 87228801750 L AR BN |
8 | Mixing unit 87186625180 L AR BN |
9 |Screw M4x6 Taptite ZC PL P/H (10X) 29144114240 L AR BN |
10 | Security Seal Venturi (10x) 8737 708 988 HEE
11 |Gas pipe 8718668 5310 HEE
12 | Gasket gaspipe top (10x) 8718 662 0550 HEE
13 | O-ring 12x3 (10x) 87186693850 L AR BN |
14 |Gas valve SIT 8716 122 007 L AR BN |
15 | Gasket Gas valve 41x3 (10x) 8718668 4490 L AR BN |
16 |Gasket Gas_valve 8718 600 34A 0 HEE
17 |Pipe Gas HU2 horizontal 8737711818 HEE
19 | Gasket 25x30x1,5 (10x) 87101030140 EEE
20 |Fan 8737 709 295 L AR BN |
21 |Venturi 8737 708 865 [ ]
21 |Venturi 40 kW 8 737 708 866 [ BN |
22 |Nut M6 & Screw M6x30-5.8 8 737 709 304 [ ]
24 | Protective cap (10x) 8710506 1610
GC8300iW 25,35 C,P Gas valve

202112

6721843987




Spare parts list

D
. 32
&
6721903686.aa.RO

P

GC8300iwW 25,35 C

Tubes

6721843987

10

202112



Pos | Description Ordering no. Remarks
[¢)
o|al|S
0w |Wv
N| O |™
212|2
o|o|o
o|o|o
™| M| ™
Q| O | ©
OO0
[CRKCAEC]
1 |Pipe expansion vessel HU2 8737712172 HEE
2 |Pipe flow HU2 long/short 8737712174 HEE
3 | Pipe Return pipe HU2 8737712175 [ N |
3 |Return pipe HU2 8737712482 | ]
8 |Retaining Spring 10mm (10x) 87167711670 HEE
10 |O-ring 12,5x3 WRAS / KTW (10x) 8716 107 4370 N
12 | Gasket 22,2x30x2 8737709 162 L AR BN |
13 |Washer (x1) 87161156730 N
13 |Seal 18,5x24,3 (10x) 87167712590 EEE
15 | O-ring 17x4 (10x) 87167711540 N
16 | Clip (10x) 87112000240 N
23 |Air vent 8717 4052850 N
24 |Gasket 18,6x13,5x1,5 (10x) 8710103 0450 EEE
24 |Washer 18.6 x 13.5 x 1.5 (1x) 87161156800 N
26 |Siphon 8737709 163 L AR BN |
27 |Pipe Condensate Drain 8737 709 164 HEE
30 |Seal siphon 8737 602 313 HEE
32 |Cover below 8737 709 166 L AR BN |
GC8300iW 25,35 C,P Tubes

202112

1"

6721843987




Spare parts list

6721903687.aa.RO

,P

GC8300iwW 25,35 C

Hydraulic block

6721843987

12

202112



Pos | Description Ordering no. Remarks
[¢)
o|al|S
{83
HHE
e
35|3
1 |Manifold plate 87186844710 | ]
2 |Seal 28,4x8 (10x) 87167710030 | ]
3 |Seal 19,4x8 (10x) 87167713250 | ]
4 | Screw M5x35 (10x) 8718684 954 0 | ]
5 |Plug (5x) 87182224780 | ]
6 |O-ring 12,5x3 WRAS / KTW (1x) 8716 106 748 0 | ]
6 |O-ring 12,5x3 L x10 8716 118 019 | ]
7 |Clip 13mm 8716 106 549 0 | ]
8 |Heat exchanger C-PHE 26 plates 8 737 602 366 |
9 |Pipe 8 737 603 007 | ]
10 |O-ring 17x4 (10x) 87167711540 | ]
11 | Clip Wire 18mm (10x) 8718684 699 0 | ]
12 |Pipe DHW assy. vertical 8737 603 010 |
13 |O-ring 13,87x3,53 (10x) 87167711550 | ]
15 | Temperature sensor NTC 8716010809 0 u
22 |Motor 3-way valve 8 737 602 357 |
23 |Return pipe 8 737 602 352 |
24 |Filling valve 87167714320 | ]
25 |O-ring 18,7x2,7 (10x) 87186404140 | ]
26 |Clip (10x) 8711200016 0 | ]
27 |Pipe 8 737 603 006 | ]
28 |3-way valve 8 737 602 350 | ]
29 |Clip (10x) 8 737 602 355 | ]
30 |Manifold plate 8 737 602 345 | ]
31 |O-ring 34x3 (10x) 8 737 602 346 | ]
32 |O-ring 23,47x2,62 (10x) 8 737 602 349 | ]
34 |Retaining Spring 10mm (10x) 87167711670 u
36 |Connecting pipe 8 737 602 348 |
38 |Clip (10x) 8 737 602 356 | ]
39 |Clip (10x) 87161139180 | ]
40 |O-ring 20,22x3,53 EPDM (10x) 87186854900 | ]
41 |Pump ErP SpE HU2-10 8 737 602 344 | ]
42 |Manifold plate 8737 602 345 | ]
43 |O-ring 34x3 (10x) 8 737 602 346 | ]
44 | Screw & washer assembly M5x30 8716 106 452 0 u
45 | Manifold (Expansion vessel) 8718648 9730 u
49 |Pressure sensor 87186510420 |
50 |Pressure relief valve 8718 643 989 0 u
53 |Plug 8716 106 566 0 | ]
59 |Seal 18,5x24,3 (10x) 87167712590 | ]
64 |Pressure gauge 8737 712 661 |
65 |O-ring 2,62x6,02 WRAS / KTW (10x) 87161408100 | ]
70 |Connectionkit DCW 8737713199 | ]
71 |Flow sensor 8 737 602 353 |
72 |Retaining Spring 10mm (10x) 87167711670 u
73 |Pressure relief valve DHW 8717 401029 0 u
74 |O-ring 6,60x2,4 EPDM-70 WRAS / KTW 8718617 79A0 | ]
75 |Silencer Body 8718617 45A 0 | ]
76 |Adapter (Flow limiter) 8718644 496 0 | ]
77 |O-ring 20,22x3,53 EPDM (10x) 87186854900 | ]
79 |Flow restrictor 13ltr. Olive Green 8716 107 0450 u
82 |Clip (10x) 87161139170 | ]

GC8300iw 25,35 C,P Hydraulic block

202112

13

6721843987




Spare parts list

6721903687.aa.RO

,P

GC8300iwW 25,35 C

Hydraulic block

6721843987

14

202112



Pos | Description

Ordering no.

Remarks

(6]

o|al|S

Wl

N[O |™

22|12

olo|lo

olo|o

VAR IR

0 (0 | ©

[CANSRES]

olole

83 |Filter dow 8716 113906 0 "
84 |Pipe 8737603016 "
85 |Clip (10x) 8711200024 0 "

GC8300iw 25,35 C,P Hydraulic block

202112

15

6721843987




Spare parts list

6721903876.aa.RO

GC8300iw 25,35 C,P

Hydraulic block

5A

6721843987

16

202112



Pos | Description Ordering no. Remarks
[¢)
o
X
0
(3o}
2
o
o
o
o<}
O
[O]
1 |Manifold 87186808240
5 |Plug (5x) 87182224780
6 |O-ring 12,5x3 WRAS / KTW (1x) 8716 106 748 0
7 |Clip 13mm 8716 106 549 0
9 |Pipe 8 737 603 007
10 |O-ring 17x4 (10x) 87167711540
11 | Clip Wire 18mm (10x) 8718684 699 0
12 |Pipe DHW assy. vertical 8737 603 012
13 |O-ring 13,87x3,53 (10x) 87167711550
22 |Motor 3-way valve 8 737 602 357
23 |Return pipe 8 737 602 352
25 |O-ring 18,7x2,7 (10x) 87186404140
26 |Clip (10x) 8711200016 0
27 |Pipe 8 737 603 006
28 |3-way valve 8 737 602 350
29 |Clip (10x) 8 737 602 355
30 |O-ring 23,47x2,62 (10x) 8 737 602 349

[ BN BN BE BN BN BN BN BN BN BE BE BN BN BN BN BN BN BN BN BN BN BN BN BN BN BN BN BN BN BN BN BN BN BE RN Eleletkiviimi
H E N NN E N N NN NSNS S NN NSNS S S NN NN S == === = = =m|GC800W35P

31 [Clip (10x) 87186819200
32 | O-ring 23x4 (x10) 87167713530
34 |Retaining Spring 10mm (10x) 87167711670
36 |Connecting pipe 8 737 602 348
38 [Clip (10x) 8 737 602 356
39 [Clip (10x) 87161139180
40 |O-ring 20,22x3,53 EPDM (10x) 87186854900
41 |Pump ErP SpE HU2-10 8 737 602 344
42 | Manifold plate 8 737 602 345
43 | O-ring 34x3 (10x) 8 737 602 346
44 | Screw & washer assembly M5x30 8716 106 4520
45 | Manifold (Expansion vessel) 87186489730
49 |Pressure sensor 87186510420
50 |Pressure relief valve 8718 643 989 0
53 | Connecting pipe (PRV) 8 737 602 347
59 |Seal 18,5x24,3 (10x) 87167712590
64 |Pressure gauge 8737712 661
65 | O-ring 2,62x6,02 WRAS / KTW (10x) 8716 1408100
86 |Pipe 8737603 017
GC8300iw 25,35 C,P Hydraulic block

5A

202112

17

6721843987




Spare parts list

- &

g
rl"' ) %
S b

]

20
®
6721904516.aa.RO
Control box GC8300iw 25,35 C,P

202112

18

6721843987




Pos | Description Ordering no. Remarks
[¢)
o|al|S
0w |Wv
N| O |™
212|2
o|o|o
o|o|o
™| M| ™
Q| O | ©
OO0
[CRKCAEC]
1 | Control unit ACU MHP-23 8737712992 L AR BN |
3 |Harness 24V HU2 8737712183 HEE
4 |Harness 230V Combi/System 8737709 177 HEE
5 |Ignition transformer 7 736 700 599 HEE
7 |Switch 8737711282 L AR BN |
8 |Cable 8737714 083 L AR BN |
10 |Connector Set 8737712639 |
10 |Connector Set Regular/System 8737 712 640 [ N |
12 |Fuse Holder 8716 121 950 L AR BN |
13 |Fuse 5x20mm Fast Acting (pk5) 8716 116 900 HEE
17 |Harness ignition cable 8737712818 HEE
18 |Ground cable 8737712819 HEE
22 |Gas conversion Kit GC8..C LPG 40kW 7738 113 683 u
22 |Gas conversion Kit GC8..C H 40kW 7 738 113 684 u
22 |Gas conversion Kit GC8..P LPG 35kW 7738 113 685
22 |Gas conversion Kit GC8..P H 35kW 7738 113 686
22 |Gas conversion Kit GC8..P LPG 25kW 7 738 113 687 ]
22 |Gas conversion Kit GC8..P H 25kW 7738 113 688
23 |Facia Mask assy Bosch without stand-by 8737 711 155 [ 3N |

GC8300iw 25,35 C,P

Control box

202112

19

6721843987




Spare parts list

6721904517.aa.RO

GC8300iw 25,35 C,P

MAPL

6721843987

20

202112



Pos | Description

Ordering no.

GC8300iW 25 P

GC8300iw 35 P

Remarks

1 |MAPL Combi with Keyless IB

8737712511

4 |Globe valve 8716 156 759 0
5 | Connection DHW-out 8738712995
6 |Connection gas 8718226 346 0
7 |Globe valve - dew in 8738712998
8 |Valve -ch 8738712999
9 |screw (10x) M5x10 29144114200
10 |Accessory filling valve SpE 8737709 184

11 | Gasket 18,6x13,5x1,5 (10x)

87101030450

12 |Gasket 23,9x17,2x1,5 (10x)

87101030430

13 |Pipe Set NZ/AU HU2 8737 714 078
17 |Hose 8737 712 737
18 |Nipple set 15xR1/2"_18xR3/4"_spare 8737 714 079

H | E N E E NN E EH = | ®E| ®E| = GC8300W3540C

GC8300iw 25,35 C,P

MAPL

202112

21

6721843987




Spare parts list

6721904518.aa.RO

7A

MAPL

GC8300iw 25,35 C,P

202112

22

6721843987




Pos | Description

Ordering no.

GC8300iW 35/40 C

Remarks

1 |MAPL System IB

8737712512

Globe valve

8716 156 759 0

Connection DHW-out

8738712995

Connection gas

8718226 346 0

Globe valve

8716156 7610

O | N| O g »

screw (10x) M5x10

29144114200

11 | Gasket 18,6x13,5x1,5 (10x)

87101030450

12 |Gasket 23,9x17,2x1,5 (10x)

87101030430

13 |Pipe Set NZ/AU HU2 8737 714 078
17 |Hose 8737 712 737
18 |Nipple set 15xR1/2"_18xR3/4"_spare 8737 714 079

H | NN EH | ®E = |m| ®m = =|E|GC8300W25P
H|E|E| NN = |®|m|m| = |®E | GC8300W35P

GC8300iw 25,35 C,P

MAPL

T7A

202112

23

6721843987




Types of appliances

Appliance Ordering no. Country Remarks
GC8300IwW25 23 7 738 101 049 Australia,New Zealand
GC8300IW35 23 7738 101 048 Australia,New Zealand

GC8300iW35/40 C 23

7738 101 047

Australia,New Zealand

202112

24

6721843987



\ Bosch Thermotechnik GmbH
‘ BOS‘ H Junkersstr. 20-24
‘ D-73249 Wernau / Germany

2021/12 25 6721843987




